@+ 5 ¢

INRICHTING ERKEND BIJ TOEPASSING VAN DE BESLUITWET VAN 30 JANUARI 1947 / ETABLISSEMENT RECONNU PAR APPLICATION DE L'ARRETE-LOI DU 30 JANVIER 1947

Aristide nv
Nachtegaalstraat 109

2550 KONTICH
Your notice of Your reference Date
14-02-2023 24-02-2023
Analysis Report 23.00842.05
Required tests :
California Technical Bulletin 117 (2013)
Sample id Information given by the client Date of receipt
T2303484 WILLIAM 700 Caribbean 14-02-2023

Gina Créelle
Order responsible

This report may be reproduced, as long as it is presented in its entire form, without written permission of Centexbel.
The results of the analysis cover the received samples. Centexbel is not responsible for the representativeness of the samples.
In assessing compliance with the specifications, we did not take into account the uncertainty on the test results.

CENTEXBEL e textile competence centre ® www.centexbel.be ¢ www.vkc.be

GENT e Technologiepark 70 e BE-9052 Zwijnaarde, Belgium ® phone +32 9 220 41 51 e fax +32 9 220 49 55 ¢ gent@centexbel.be
GRACE-HOLLOGNE ¢ Rue du Travail 5 ¢ BE-4460 Grace-Hollogne, Belgium ¢ phone +32 4 296 82 00 » g-h@centexbel.be

KORTRIJK e Etienne Sabbelaan 49  BE-8500 Kortrijk, Belgium e phone +32 56 29 27 00  fax +32 56 29 27 01 ¢ info@vkc.be

VAT BE 0459.218.289 « IBAN BE44 2100 4729 6545 » BIC GEBABEBB Digitally signed by Centexbel


www.centexbel.be
www.vkc.be
gent@centexbel.be
g-h@centexbel.be
g-h@centexbel.be
g-h@centexbel.be
info@vkc.be

@-+5¢

INRICHTING ERKEND BIJ TOEPASSING VAN DE BESLUITWET VAN 30 JANUARI 1947 / ETABLISSEMENT RECONNU PAR APPLICATION DE L’ARRETE-LOI DU 30 JANVIER 1947

Analysis Report  23.00842.05
Date 24-02-2023
Page 2/2

Reference: T2303484 - WILLIAM 700 Caribbean

Section 1 : cover fabric test

Date of ending the test
Standard used
Product standard

Deviation from the standard

24-02-2023
ASTM E1353-08a (2013)
California Technical Bulletin 117 (2013)

Conditioning 23°C, relative humidity 50%
Filling T 30130 (Recticel) - non-fire retardant foam
Cover Sheeting Material Composition 100 % cotton - laundered
weight (125 + 28) g/m?
1 2 3
Open flaming no no no
Smoulders more than 45 min. no no no
Vertical char length > 45 mm no no no
Test criteria
- no open flaming
- smouldering = 45 minutes
- vertical char = 45 mm
Requirements
- all specimens meet the test criteria — PASS
- two or more specimens fail the test criteria — FAIL
- one specimen fails the test criteria — 3 additional tests — PASS

all specimens meet the test criteria

Conclusion

Pass

Performed in the fire lab under the responsibility of Mike De Vrieze
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